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1460 Bukbusanup-Ro, Songak-Eup, Danggin-Si, Chungnam, Korea

TEUS : F200100191
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(N/om) %) (56) {35) | (36) 4 3 3 4 4 2 2 3 2 3 3 3 3 3
7.94 x 1829 x 6096 1 695 R43459 FB72148701 T|3276| 4766 29 U L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 11,753
P |1.478] 204 | 857 | 104 | 45 2 1 17 Q 1 1 0 a7
7.94 x 1829 x 6006 1 695 R43469 FB72148702 T)3276|4766( 29 u L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 11,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 1829 x 6096 1 695 R43469 FB72148703 T)3276|4766| 29 U L [1,616] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 1,753
P [1.478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 1829 x 6096 1 695 R43469 FB72148704 T|3276| 4766 28 u L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 33 11,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 1829 x 6006 1 635 R43469 FB72148705 T|3276] 4766 29 u L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 [1,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 1829 x 6006 1 635 R43469 FB72148706 T)3276| 4166 29 ] L [1516] 204 | 843 | 117 ] 51 2 1 18 0 1 1 0 36 |1,753
P |1.478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 1829 x G096 1 635 R43469 FB72148707 T|3276| 4766] 29 U L [1516] 204 | 843 | 117 | &1 2 1 18 0 1 1 0 36 11,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.84 x 1829 x 6096 1 695 R43469 FB72148708 T]3276|4766| 29 U L [1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 |1,753
P |1.478] 204 | 857 | 104 | 45 2 1 7 0 1 1 0 37
= Posilion — T:Top, M:Middle, B:Bottom
« Tensile test — Direction: Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underlead), U (Upper yield point), L (Lower yield point)
N |¢ Division - P:Product analysis, L:Ladle analysis
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W + The plate is fully killad and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFCATION AND THE REQUIREMENTS L *
Chiet Of Quatly Assuranca Team
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s This Mil Test Certificate is a copy that has been printed from origlnal electrenic aoncau:::;: d
You are able to check an original electronic document at hyundaisteel's ncmﬁna% nmln; http:/fsmhyundai--s ,2_83\3&3_\_03313 # QRcode scanner App @ 'QReal’

# [ATSS FOAY] 2 HASHAMY HIE 72 2 ABA 2 KoL wag 5+ gy,

# [Caution for Use] Damage on products and safety problems may erise If used other than to the spec stated in this Mil Test Certification,




